
Cart Assy. for Vertical
Shaft Pressure Washers

1

5

4

3

7

8

14

15

9

10
11

12

13

16

20

21

22

23

19

18

17

2

6

1 Handle PM015300AV 1
2 Chemical tube clip PM041350AV 1
3 Hose rack PM033200AV 1

4 1/4”-20 x 11/4” Hex bolt ST070672AV 2
5 1/4”-20 Lock nut AL060000AV 2
6 5/16”-18 Nut PM031100AV 2
7 5/16”-18 x 13/4” Bolt ST012800AV 2

8 1/4”-20 Serrated flange nut PM031101AV 1
9 ■ Chemical rack PM034100AV 1

10 1/2”-20 x 13⁄4” Hex head bolt PM001903AV 2
11 Axle PM015200AV 1

12 Wheel WA002401AV 2
13 Push nut MJ104700AV 2
14 ● Lower lance support PM037100AV 1

Ref. Description Part No. Qty.No.
Ref. Description Part No. Qty.No.

For Replacement Parts, 
Call  888-279-9274  
Please provide following
information:
- Model number
- Serial number (if any)
- Part description and number as

shown in parts list

Address parts correspondence to:
The Campbell Group
Attn: Parts Department
100 Production Drive
Harrison, OH   45030  U.S.A.

IN451003AV   1/98

Replacement Parts Sheet PW154900LE, PW154901LE, PW165001LE, PW174900LE, PW174901LE,
PW175000LE, PW175001LE, PW205002LE, PW205003LE 

15 ● Upper lance support PM037000AV 1
16 Leg PM015400AV 2
17 Base PM015500AV 1

18 Rubber foot AL062300AV 2
19 1/4”-20 x 3/4” Self-tap screw MJ102100AV 2
20 Gun PM037201AV 1
21 Hose PM012902AV 1

22 † Rotary lance PM035001AV 1
23 ● Lance PM037501AV 1

■ Lance PM037401AV

■ Available only with model PW2050
● Available only with models PW1549, PW1650, PW1749,

PW1750
† Accessory, sold separately



Pump Assy. for Vertical
Shaft Pressure Washers

1 Head bolt PM025100AV 4
2 ● Head - Aluminum PM025200AV 1

■ Head - Brass PM025201AV 1
3 Inlet valve ass’y PM006800SV 3
4 O-ring PM016700SV 3

5 ● Outlet valve ass’y PM006500SV 3
■ Outlet valve ass’y PM006501SV 3

6 O-ring PM006600SV 3
7 Valve cap PM006700SV 3
8 Gasket filter PM035160SV 1

9 Brass swivel PM041360SV 1
10 Oil seal (kit of 3) PM007300SV 1
11 Screw PM007500SV 1
12 Piston guide kit (For 1 piston) PM003600SV 3

13 ● Water seal PM007100SV 3
■ Water seal PM007101SV 3

14 Unloader cap PM035150SV 1
15 ● Unloader kit PM041380SV 1

15 ■ Unloader kit PM041390SV 1
16 O-ring PM041870SV 3
17 Oversized o-ring PM008600SV 1
18 Piston spring PM008700SV 3
19 Piston PM008800SV 3

20 Housing ass’y PM041850SV 1
21 Bearing wobble plate PM041840SV 1
22 Tubing and filter PM013700SV 1
23 Internal chemical injector PM062300SV 1
24 Pump body PM040600SV 1

25 O-ring PM036010SV 3
26 Chemical suction spring PM024400AV 1
27 Stainless steel ball PM008100SV 1
28 Detergent fitting o-ring PM027500AV 1
29 Detergent hose fitting PM008200SV 1

● Pump assembly PM040000AV 1
■ Pump assembly PM040100AV 1

● Up to 1750 psi ■ 1750 to 2000 psi

Ref. Description Part No. Qty.No.
Ref. Description Part No. Qty.No.

For Replacement Parts, Call 888-279-9274
Please provide following
information:
- Model number
- Serial number (if any)
- Part description and number

as shown in parts list

Address parts correspondence to:
The Campbell Group
Attn: Parts Department
100 Production Drive
Harrison, OH   45030  U.S.A.

Replacement Parts Sheet

1

4

8

25

7

6

5

3

2

10

16
18

24

14

21

20

15

23

22

11

12
13

17

19

9

PW154900LE, PW154901LE, PW165001LE, PW174900LE, PW174901LE,
PW175000LE, PW175001LE, PW205002LE, PW205003LE 

29

27
26

28

https://www.ppe-pressure-washer-parts.com/



